

007

蔚林 (上海) 实业有限公司
Willing (Shanghai) Industrial CO., LTD

Sample Result Name	Type	Measure Date Time	Origin	Method Name	Method Version	Operator Name	Correction Type	Type Corr Sample Name
第4号	Unknown	2017/4/23 2:24:04	Measured	Fe-Mn-C		丁顺安	Type Correction	MN17
Check Type	Check Status	Grade Verification Name	Grade Verification Similarity	Grade Search Name	Grade Search Name	Grade Search Similarity	Grade Search Similarity	
None	NotUsed		0%			0%		

Elements	Type	Corr.	Conc.	Type	Corr.	Conc.	Type	Corr.	Conc.	Type	Corr.	Conc.	Type	Corr.	Conc.	Type	Corr.	Conc.	Type	Corr.	Conc.												
Meas	C	%		Mn	%		Si	%		P	%		S	%		Cr	%		Mo	%		Ni	%		Al	%		Co	%				
	Type Corr.		Type Corr.	Type Corr.		Type Corr.	Type Corr.		Type Corr.	Type Corr.		Type Corr.	Type Corr.		Type Corr.	Type Corr.		Type Corr.	Type Corr.		Type Corr.	Type Corr.		Type Corr.	Type Corr.		Type Corr.	Type Corr.		Type Corr.	Type Corr.		
	Conc.		Conc.	Conc.		Conc.	Conc.		Conc.	Conc.		Conc.	Conc.		Conc.	Conc.		Conc.	Conc.		Conc.	Conc.		Conc.	Conc.		Conc.	Conc.		Conc.	Conc.		
1	1.26		18.66	0.638		0.0354	0.0028		2.17	0.0053		0.0328		0.0139																			
<X>																																	
Meas:	Cu	%	Nb	%	Ti	%	V	%	W	%	Pb	%	Sn	%	B	%	Fe	%															
	Type Corr.		Type Corr.		Type Corr.		Type Corr.		Type Corr.		Type Corr.		Type Corr.		Type Corr.		Type Corr.		Type Corr.														
	Conc.		Conc.		Conc.		Conc.		Conc.		Conc.		Conc.		Conc.		Conc.		Conc.														
1	0.9955		0.0075	<0.00070		0.0155	<0.00070		0.0155	<0.00070		0.00099		0.0084		77.0		77.0															
<X>	0.0365		0.0075	<0.00070		0.0155	<0.00070		0.0155	<0.00070		0.00099		0.0084		77.0		77.0															

